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Trial of Measurement on the Thickness for
Thin Film Using Ultramicro Hardness Tester
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Tablel Specifications of Samples

Sample Plated Thickness of Sn
No. metal Substrate coating t(um)
1 . 1.92
9 Sn Ph%sril;(;mus A 395
3 ° B 1.64
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7' Truncation C: Spring constant of the tester
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Fig.2 loading and Unloading curves
of Sample No.1
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Fig.4 Relationship between & and HV
of Sample No.2{Sn : 3.95 um)
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Fig.5 Relationship between & and HV
of Sample No.3(Sn : 1.64 4 m)

4.2 Sample No.1 & Sample No.2 D53 574

Fig.6. Fig.71Z Sample No.l & Sample No.2 DAs 5747
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Fig.6 Figure of element distribution of Sample Ne.1
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Fig.7 Figure of element distribution of Sample No.2
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